CITY OF

gHIDBEY ISLAND, WASHINGTON

City of Oak Harbor
Comprehensive Sewer Plan

DECEMBER 2008

TETRA TECH/KCM

1420 Fifth Avenue, Suite 600
Seattle, Washington 98101-3941






CITY OF

Qa%HQTLQr
COMPREHENSIVE SEWER PLAN

DECEMBER 2008

4 40420 & qv
4/ﬁ§ :'(f\r\‘»‘ “

TONAL ¥,
bb"'v"

Prepared for:
City of Oak Harbor
865 SE Barrington Drive
Oak Harbor, WA 98277

Prepared by:

TETRA TECH/KCM
1420 Fifth Avenue, Suite 600

Seattle, Washington 98101-394 ]
(206) 883-9300

In association with:

Katy Isaksen and Associates
P.O. Box 30008
Seattle, WA 98113-2008
(206) 706-8893

Project #3530009

Cover Photo: Ouk Harbor Area Aerial Photos from Island County Public Werks Department Website
(http:/www.islandcounty.net/PublicWorks/Digital Photos/nwmap. htm)
[...]
However, final selection of the Alternative will be undertaken by the City following more detailed

analysis of the issue.

OTHER SYSTEM IMPROVEMENTS

Miscellaneous collection system projects that are relevant within the 20-year planning period are

summarized below:

The existing Golf Course Lift Station was identified as potentially requiring additional pump
capacity by 2025.

It is recommended that data logging capability be added at critical lift stations. This could
record a range of operational data that would facilitate problem diagnosis and system
planning, including instances of two-pump operation. Telemetry at critical lift stations may
also be upgraded so that data can be transmitted and saved centrally for review. The
estimated cost for lift station data logging and telemetry upgrades is $500,000.

7-18



'V 91 2/6000£GE

01 Yy Aewwngiosfoidzyy

RRRRHRRRRLRLUE et
R Lt

D200 %0 %0 %000 e i T T 0 900090 % % %
Va0 0 0.9.9.9:9.9,0.4

oY% %% % %% %%
D %% %% %% %%

-------ﬂ

LEGEND

Tt

1420 Fifth Avenue, Suite 600
Seattle, Washington 98101-4085

(206) 883-9300 FAX (206) 883-9301

COMPREHENSIVE SEWER PLAN

><><>< X)i-------m (] - Oak Harbor city limit
029999999 | ' EEEEEEEE
><><><><><><><><' \‘ UGA boundary
><><><><>< : (] @ e e» e @ JPA boundary
D% % %% %% %% /] R .
XXXXXXXXX: [ /1 NAS Whidbey
RHHXKKIHKKK :
><><><><><><><><><><= H
)<><><><><><><><><><><. '
D0 %% %0 %% %% % %% = ]
00 %% %0 %% %% %% %! 5 (]
0090999999999 3 u !
029.9.9:9.9.9.9.9.9:9 T : '.
029.9:9:9.9.9.9.9.9.4 i = '
029.9:9.9.9.9:9.9.9.9.9.4 . (]
X EREEERK KL LEKEK ek b R ' = ]
PAATANA Y = = —— LT TT T ]
K888 | PRO i !
IEIRKEK ; Horbor K. ]
NN IN NN\ sb.\j—‘AVe' > Wmmk’
' x a e SRR
: Am : D S A f R RIRLRLLNAGRIKLRKR
] JunmEEEn| & — %‘ b: G '%, XXX XSeapIane,Bas.e< 0a 9%
= = M)« 0 > P09 9. 0 0.0, 9.90.9.9.9.9.9.9.9.9.9.9.9.9.9.
H - i ] H B XXX : : erted Siphon Saaead
: Swantown Rd. E 0 E‘ - §<<§<< ° §§<<§<<§<<
: H‘kf p—| : (3)- 2 ra%e%%a%%
] . m & 1 = Seaplane
' R @ Y XXX XK Lagoon
j S ~ KKK KRR Plant
' s e 999,994 R
] - g X X
' H ersion Ve
= = 5 D : atio ) & §§
' E g -’l e ><
: - K/ OO
= : U ¢ . . % ! §
P s -, -
¢ =L ) N K8
= = % SW/Ft Nugent Ave. XX S
: i e O T SRR N
! L S
: LR
0 029,909,904
0 XXX X
: XXX X
' e 99,94
' - e Yo% 0 2,500"
= §§§ =A==S=|=’
pprox. Scale
: V XXX
0 S KKK X
0 ENS 099,94
0 | e 90909994
] XX
'------------------ﬁ - -
TETRA TECH/KCM | City of Oak Harbor Figure 7-16.

ALTERNATIVE 2 IMPROVEMENT PROJECTS







...7. COLLECTION SYSTEM ANALYSIS

» An additional generator is to be added at the NE 7th Street Lift Station to provide additional
station reliability. Purchase of an additional standby generator may be required due to
installation of new regional lift stations associated with peripheral development. For this plan,
the estimated cost of purchasing an additional generator is $50,000

* Astudy is planned to evaluate infiltration and inflow in the City’s collection system, to allow
better estimates of existing and future flows and required system capacity. The estimated cost
of this study is $175,000.

* A study is planned to assess corrosion in the RBC Diversion Pump Station Force Main, in
order to better determine when to upgrade the force main. The estimated cost of this study is
$100,000.

Comparison of Cumulative Net Present Costs

$20,000,000 ‘ ‘

$18,000,000 —e— Alternative 1
—&— Alternative 2 FM.
o9

$16,000,000

$14,000,000

$12,000,000

$10,000,000 T’”—F.'v
$8,000,000

/ i = 3.0% (real discount rate)

Cumulative Net Present Cost

—

$6,000,000

$4,000,000 -

$2,000,000 -

$0 T T T T
2005 2010 2015 2020 2025 2030 2035 2040 2045
Year

Figure 7-17. Comparison of Cumulative Net Present Costs

7-19






CHAPTER 8.
WASTEWATER TREATMENT ALTERNATIVES

This chapter reviews the City of Oak Harbor’s existing treatment facilities, including their history,
outfalls, land use considerations, permit compliance and biosolids. It reviews existing and future
wastewater flows and loads expected in the City through year 2025. It also reviews effluent disposal
alternatives and preliminary alternatives for improving the City wastewater treatment plants for the
projected wastewater flows and loads.

EXISTING TREATMENT FACILITIES

The City currently operates two wastewater treatment facilities: the RBC Plant and the Seaplane Lagoon
Plant. The locations of the plants and their outfalls are shown in Figure 6-1.

RBC Plant
History

The RBC Plant was constructed in 1978 to upgrade an existing primary treatment plant that was
constructed in 1954. Parts of the primary treatment plant, including the primary clarifiers and a digester,
were incorporated into the RBC Plant design. The treatment processes include pretreatment screening,
primary and secondary clarifiers, and two parallel trains of RBCs, followed by a chlorine disinfection
facility and two sludge digesters. A gravity thickener was added in 1997.

In response to increasing flows and loads in the late 1980s, additional treatment capacity was sought to
handle future City growth. A pump station was constructed at the RBC Plant to divert flows in excess of
0.7 mgd to the Seaplane Base sewage lagoons, starting in March 1991. A mechanical screen and
screenings washer compacter were added to the RBC Diversion Pump Station in 1997. On-site chlorine
power generation facilities and dechlorination with calcium sulfate were added later. The current
configuration of the RBC Plant is shown in Figure 8-1; Appendix J includes design criteria and process
schematics. The plant’s capacity ratings are as follows:

» Rated maximum-month flow = 0.7 mgd
* Rated maximum-month BOD = 2,000 ppd

Outfall

Disinfected secondary effluent from the RBC Plant is discharged into Oak Harbor through an 18-inch-
diameter corrugated metal outfall. The outfall is 1,160 feet long and terminates with a diffuser section that
has four 8-inch side ports, a 6-inch top port and an 8-inch top port. The diffuser section is at 15 feet below
mean lower low water (MLLW) (78.59 feet City datum).

Land Use Issues

The RBC Plant is located on the shoreline of Oak Harbor next to Windjammer Park. The City’s master
plan for the park recommends demolishing the RBC Plant to eliminate odors and aesthetic issues
associated with the plant and enhance the park. The master plan calls for construction of a destination
resort hotel adjacent to the park, and the presence of the plant in the park is considered incompatible with
this land use.




dlfewsydS MO|H SS8301d d1MM Odd

NV1d ¥3IM3IS FAISNIHIHNOD
JogteH >eQ jo Ao

LOEG-ERS (90T) Xvd O0E6"E8E (S0T)
SROF- LOLEE USiTuysER, 'SIeas
00% NS ‘INUIAY YUY OTFL

WON/HO3L V13l

"T-8 2Inbi4

oleWwayag Mo|4 $58001d

dlMM 084
GupInoy moj4 sapeuIal]Y
| loqley yeo h 4
Bupinoy moj4 ssevoly WOJ) MOJ} JOIEMBISEM
jusluleal ] Jelemalsepy eujinoy uaalog Il dLMM UooBe suedeas o)
UoODE sURjORag O] JUaE SD||0SOjg - » co_nuh.m /
3 A -~ Bujdwng
D oIS Is)eMaIseA MEH
B|
eBpnjg paisediq

lieIng 0 vonesyaay

5 M
wenjy3 |93 ._- PSS Sposcla

Sy

—»t . ) u..z_._oED dLMM D8H 0} mojd B_:EQ\!
el 1 e @fuonas duing Z-t—_.ouom leulRiuo) J
edwnd uen
S ) £ i e ﬁ $101}{859]0/0U0}OAD Wo
ouanay T!— _ -
Kyaeib yusnipyz cae...“ ] |esods|q puw o)
AION Lisquiey) JeBusyox3z ¥ Jejepp

u0) IE . ysep

SUpOIYD e C o Jquieyn

T 149

=
f | i - _||_
P_o-ua_u.._OU EE_.% 0pnS A — r_
w Jeuipg
|e3)Bojojg e ———-!
muzu__.au 2 \d
—— na®a
. § _I si9)j181) l.b a Jojnujuiwio)
sjoyuely [] _l Ay l_ bt
X{W 4se]3 _ O [ == m e e e ]
si0peu0] uopeg dw
|e3jBojojg . -co:::_:u
Bupeioy )
_ 19jemalsep mey TI

| )

3530009/FileName




...8. WASTEWATER TREATMENT ALTERNATIVES

Permit Compliance
Table 8-1 summarizes effluent limits established in the City’s NPDES permit for the RBC Plant.

TABLE 8-1.
NPDES PERMIT LIMITS FOR RBC PLANT OUTFALL

Carbonaceous Biochemical Oxygen Demand (5-day)

Max. Average Monthly Concentration 25 mg/L
Max. Average Monthly Load 146 ppd
Min. Average Monthly Removal of Influent Load 85%
Max. Average Weekly Concentration 40 mg/L
Max. Average Weekly Load 233 ppd
Total Suspended Solids
Max. Average Monthly Concentration 30 mg/L
Max. Average Monthly Load 175 ppd
Min. Average Monthly Removal of Influent Load 85%
Max. Average Weekly Concentration 45 mg/L
Max. Average Weekly Load 263 ppd
Fecal Coliform Bacteria
Max. Average Monthly Concentration 200/100 mL
Max. Average Weekly Concentration 400/100 mL
Daily pH
Minimum 6
Maximum 9

Total Residual Chlorine
Max. Average Monthly Concentration 0.114 mg/L
Max. Daily Concentration 0.26 mg/L

In recent years the RBC Plant has continuously met the NPDES effluent limits, with the following
exceptions:

* In June 2005, the plant violated its permit requirement for monthly-average fecal coliform
with a reading of 800/100 mL.

e In August 2004, the plant violated its permit requirement for monthly average chlorine
residual with a reading of 0.33 mg/L.

* In August and September 2004, the plant violated its permit requirement for peak day
chlorine residual limit with total residual chlorine ranging from 0.28 mg/L to 0.39 mg/L.

Biosolids

Primary and secondary sludge flows from the clarifiers at the RBC Plant are sent to a gravity thickener.
The thickened sludge is processed through one primary and two secondary digesters. The digested sludge
is pumped to the RBC Diversion Pump Station, which pumps it to the Seaplane Lagoon Plant.

8-3



City of Oak Harbor Comprehensive Sewer Plan...

Seaplane Lagoon Plant
History

The Seaplane lagoons were constructed and operated by NAS Whidbey to serve the Seaplane Base. The
original plant included a large facultative cell and a small settling cell, each 3 to 4 feet deep, a physical-
chemical system for polishing lagoon effluent followed by chlorine disinfection, and a marine outfall
discharging into Crescent Harbor.

In 1990, the City secured a 50-year lease from the Navy to operate the lagoons. The City upgraded the
lagoons to 2.5 mgd monthly average capacity to serve both the Seaplane Base and the City of Oak
Harbor. With construction of the RBC Diversion Pump Station in 1991, City flows in excess of 0.7 mgd
were diverted from the RBC Plant to the Seaplane Lagoon Plant.

The City upgraded the lagoons by converting them to a deeper three-cell aerated lagoon system
(northwest, northeast and southeast cells) followed by new chlorine disinfection and effluent pumping
systems. Space was reserved to construct a fourth (southwest) cell as needed for expansion. Mechanical
surface aerators were added to the lagoons to provide aeration and mixing. The physical-chemical effluent
polishing system was retained. It includes two flash mix basins, two flocculation basins and two
rectangular clarifiers, and can feed both ferric sulfate and polymer. The polishing system’s capacity
remains at 0.885 mgd average flow.

In 2004, the northwest lagoon was divided, and approximately one-third of the volume at the head of the
cell was converted to an anaerobic pretreatment cell. The pretreatment cell was designed to increase BOD
and solids removal capacity, reduce algae growth in downstream cells and improve final effluent quality.

The current configuration of the lagoon plant is shown in Figure 8-2. The plant’s capacity ratings are as
follows:

* Rated maximum-month flow = 2.5 mgd

* Rated maximum-month BOD = 4,580 ppd

» Rated maximum-month TSS = 5,130 ppd

Outfall

Disinfected effluent from the lagoon plant is discharged into Crescent Harbor through an 18-inch
diameter outfall. The outfall is 3,284 feet long and terminates at -44 feet MLLW (49.59 feet City datum).
The diffuser is 184 feet long with 24 2.25-inch ports alternately spaced on 8 foot centers.

Land Use Issues

The Seaplane Lagoon Plant is constructed in the center of the Crescent Harbor Salt Marsh as shown in
Figure 2-3. This marsh was once the largest (300 acres) open barrier salt marsh on Whidbey Island.
However, access roadways, sewer berms and sewage lagoon dikes constructed in the marsh currently
restrict tidal exchange and fresh water drainage through the marsh.




31IS INV1d INJNLVYIHL NOOOVT ONILSIX3

"Z-8 8inbi4

NY1d ¥3IM3S FAISNIHIHAINOD
JogieH eQ Jo Ao

L0€6-€88 (907) XV4  00€6-€88 (907)

G80Y-10186 UOISUIYSBAA ‘333835
009 UNS 'aNUSAY Yl 0L #
WOM/HDO3L vHl3l

IIBANO >

L L P
3ue] JoBju0)
ﬁ BUlolYo ;
||||||||||||||||||||||||||| N
\
_ ﬂ rF:F - " """ """ \ \
<«
o _ _
- O  aoss _ _
1130 MS d3SNNN _ _
_ _
_ _
_ _
| _ uoydis
JI N\ wenul oz
1 ) 1 I I I D" z
1 T 1 1 T N T 1 1
—< — nl e /|wvt0>>cmm_._
O O <
O
—— | T30 3N — — —< —| /l —
O O uswiealald
o v
O (d&) O lI8D 2lqoseeUY
—< N < »—| Jojeisy —< — >
o o ¥
<
ﬂ 17130 MN
N N\ 4
) L L ) ) 1 ) 1 L
1

SyIoMpesH

J9MaSG Juanju|
ueyaden

| A S S 1

gures.fh10

3530009/8_TreatmentFi




City of Oak Harbor Comprehensive Sewer Plan...

Island County and the Navy are developing plans to restore approximately 200 acres of the marsh as
natural wetlands and juvenile salmon rearing habitat. An initial analysis prepared for the County and
Navy indicated that the proposed increases in tidal circulation would result in an average water surface
elevation of approximately 5.5 feet MSL (105.5 feet City datum). This corresponds to 3-foot average
depth of water over the marsh plain and 1 foot average depth over the west sewer berm that covers the
lagoon plant’s siphon influent pipe. Higher water levels will occur during high tide and storm events. The
analysis concluded that these water levels would have limited impact on the sewer berms and lagoon
dikes, and the impacts could be mitigated with modest improvements (PWA 2003).

Subsequent analysis by the City indicates that the proposed increased tidal flow will have more
substantial impacts. The City analysis indicates that the outside flanks of the sewer berms and dikes could
be eroded by wave action because they are constructed with 2:1 slopes and have no erosion protection.
Also, during periods of high tide and severe storm events, high water would overtop the treatment plant
access road and flood the south area of the plant (URS 2005).

Permit Compliance

The NPDES permit for the Seaplane Lagoon Plant establishes effluent limits for CBOD, TSS, fecal
coliform bacteria, pH, and total residual chlorine, as summarized in Table 8-2

TABLE 8-2.
NPDES PERMIT LIMITS FOR SEAPLANE LAGOON PLANT OUTFALL

Carbonaceous Biochemical Oxygen Demand (5-day)

Max. Average Monthly Concentration 25 mg/L
Max. Average Monthly Load 521 ppd
Min. Average Monthly Removal of Influent Load 85%
Max. Average Weekly Concentration 40 mg/L
Max. Average Weekly Load 834 ppd
Total Suspended Solids
Max. Average Monthly Concentration 75 mg/L
Max. Average Monthly Load 1,564 ppd
Min. Average Monthly Removal of Influent Load 65%
Max. Average Weekly Concentration 110 mg/L
Max. Average Weekly Load 2,294 ppd
Fecal Coliform Bacteria
Max. Average Monthly Concentration 200/100 mL
Max. Average Weekly Concentration 400/100 mL
Daily pH
Minimum 6
Maximum 9

Total Residual Chlorine
Max. Average Monthly Concentration 0.5 mg/L
Max. Daily Concentration 0.75 mg/L

8-6



...8. WASTEWATER TREATMENT ALTERNATIVES

CBOD and TSS

Figures 8-3 and 8-4 show that the Seaplane Lagoon plant consistently meets permit limits for CBOD and
TSS. Since startup of the anaerobic pretreatment cells in 2005, the monthly-average effluent CBOD
concentration has dropped to below 20 mg/L. Effluent TSS meets the current permit limit of 75 mg/L but
has not improved since startup of the anaerobic cells. The plant would not meet a 30mg/L effluent limit
that could be required by Ecology if the City expands the lagoon capacity above the current capacity
rating of 2.5 mgd, as discussed later in this chapter.

Fecal Coliform Bacteria

Figure 8-5 shows that effluent fecal coliform counts generally meet the NPDES permit limit of
200/100 mL (monthly average) and 400/100 mL (weekly-average). In March 2004, the plant slightly
violated the monthly average permit limit.

pH

Effluent pH was within the permit limits during the period reviewed. Average pH measurements typically
were between 6.5 and 8. The highest pH reading, 8.8, occurred in April 2001. Figure 8-6 shows that